



Tel: 86-29- 86538357 Fax: 86-29-87871708 www.kxmaterials.com

CERTIFICATE OF ANALYSIS

CAS:2173554-83-9

Product name:1-Bromo-8-chlorodibenzo[b,d]furan

Batch Quantity:80kg

Batch NO.:20200712

Packing :25kg/drum

Test Date: 2020-07-12

Item	Inspection Standard	Results
Appearance	white powder	white powder
Assay	99%	99.71%
Dry loss	≤0.5%	0.29%

Conclusion: This product by inspection accords with the standard Corporation

Inspector: Li Tao

Checked by: Shizhong Liu

